
The Magazine for ENERGY EFFICIENCY in Blower and Vacuum Systems

Se
pt

em
be

r 
20

18

31
 S
ho

w Rep
ort

: P
ow

de
r &

 Bulk
 So

lid
s

kW

CO
2

INDUSTRIAL VACUUM & BLOWER SYSTEMS

20	� Less Maintenance Thanks to the 
Centralization of the Vacuum Supply

24	� Solving the Top Challenges 
of Industrial Vacuum

AERATION BLOWER SYSTEMS

14	� Three Blower Technologies Help 
Pennsylvania Wastewater Plant

http://www.blowervacuumbestpractices.com/


Kaeser Compressors, Inc.  •  866-516-6888  •  us.kaeser.com/bvbp
Sigma Control 2 is a trademark of Kaeser Compressors, Inc.       ©2018 Kaeser Compressors, Inc.       customer.us@kaeser.com

Our complete blower package 
costs a lot less D’oh.
[...]
assembly, for example, the required flow 

rate is as low as 1.3 gal/h (5 l/h), which 

means only a minimum amount of water is 

consumed in the bypass and the required 

disposal capacities are reduced.

0 9 / 1 8  | 

11 blowervacuumbestpractices.com

COLUMNS

http://www.blowervacuumbestpractices.com/
http://www.blowervacuumbestpractices.com/


See the latest technologies permitting factories to realize “Best Practices.” 

Compressed Air
pp Air Compressors
pp Air Compressor Controls
pp Air Purification & Piping
pp Condensate Management
pp Measurement Instruments

Blower & Vacuum
pp Aeration Blowers
pp Industrial Blowers
pp Vacuum Pump Systems
pp Inlet Filtration/Oil Separators
pp Lubricants

Cooling
pp Chillers
pp Heat Exchangers
pp Cooling Systems

FREE EXPO HOURS:   Sept. 17, 12-6 pm    Sept. 18, 12-7 pm  
LOCATION:   Crowne Plaza Hotel & Conference Center, Rosemont, IL

Monday, September 17, 10:15 –12:15: 

TRACK 3, SESSION #1
Wastewater Aeration Blower 

Optimization

Fundamentals of Different  
Aeration Blower Technologies
John Conover,  National Sales 

Manager – Blower and Low Pressure 
Compressors, Atlas Copco

Blower System Integration for 
Wastewater Aeration Applications

Stephen Horne, Blower Product 
Manager, Kaeser USA

Understanding Aeration  
Blower Control Efficiency

Chair: Tom Jenkins, President,  
JenTech Inc.

Pressure, Flow and Ammonia  
Based DO Control

Eric Bennett, Product Manager  
Controls, Aerzen USA

CO-SPONSORS

TECHNOLOGY/SYSTEM ASSESSMENT SPONSORS

Diamond Platinum

Gold Silver

WELCOME RECEPTION
Sunday, September 16, 6-8 pm, Balmoral Ballroom, Crowne Plaza Hotel & Conference Center

CHICAGO BEARS 2018 HOME OPENER WATCH PARTY! 
Giant Big-Screen TV’s! Just a 5 minute walk from the EXPO! Join us 
for Monday Night Football, September 17th at 6:30 pm, after the EXPO, 
for the Chicago Bears Home Opener against the Seattle Seahawks!

NETWORKING EVENTS

THE INAUGURAL 3-DAY CONFERENCE & FREE EXPO
Where INDUSTRIAL Energy Managers, Utility Incentive Programs and System  
Assessment/Technology Experts Share Plant Utility “Best Practices.”

Limited Hotel Space!  
Pre-Register at

cabpexpo.com
4 Conference Tracks
Track 1: Compressed Air Supply Strategies 
Track 2: Compressed Air Demand Reduction 

Track 3: Blower & Vacuum Optimization 
Track 4: Cooling Systems & Energy Management

*�All four tracks include system training Fundamentals for Sales Engineers/Utility Reps

https://www.comed.com
http://www.cagi.org/
http://cabpexpo.com
http://us.kaeser.com/
https://www.atlascopco.com
http://www.beko-technologies.us/
http://www.sullair.com/
http://www.parker.com/
http://www.gardnerdenver.com/
https://www.elgi.us/
http://pneutechproducts.com/
http://www.hertz-kompressoren.com/
http://www.fscurtis.com/
https://www.sullivan-palatek.com/
http://www.jorc.com/
https://www.vpinstruments.com/
https://www.howden.com
https://atlasmachine.com/
http://www.appliedsystemtech.com/
http://www.cdimeters.com/
http://www.matteicomp.com/
http://www.coaire.com/
https://www.energystar.gov/
http://www.baycontrols.com/
http://joesliverosemont.com/
http://cabpexpo.com


RESOURCES FOR ENERGY ENGINEERS

TECHNOLOGY PICKS

RMANUFACTURING
EPUBLIC

C

M

Y

CM

MY

CY

CMY

K

BVBP_Ad_Food_Print.pdf   1   3/1/18   3:35 PM

Save on disinfection chemicals

Many skids in the food & beverage industry 

use chlorine dioxide for disinfection. These 

skids provide only small-volume samples 

for dosing control. Thanks to its special 

membrane design, Memosens CCS50D 

provides a fast response time and supports 

precise dosing of chlorine dioxide even in 

these skids, leading to safe disinfection and 

cost savings for chemicals.

Increase process uptime

The chlorine dioxide sensor is equipped 

with the proven Memosens technology by 

Endress+Hauser. Memosens allows for direct 

commissioning of new sensors without further 

calibration. During on-going operation, plant 

operators can pre-calibrate sensors in the lab, 

swap them into the process with plug & play, 

and thus continue measuring faster. Finally, 

contactless data transmission eliminates all 

measurement errors or even failures caused  

by humidity or corrosion.

Disinfection based on chlorine dioxide  
is becoming more relevant

Chlorine dioxide is more and more becoming 

a disinfectant of choice because its handling 

has become easier. Today, chlorine dioxide is 

available as a ready-to-use solution that does 

not require manual mixing or the application 

of chemical generators. Memosens CCS50D 

is the perfect sensor to support this trend. It 

helps plant managers comply with strict legal 

requirements on disinfection, whether it is 

in drinking water treatment, cooling systems, 

wash water for packed vegetables and salads, 

beverage production or desalination plants.

For more information visit www.us.endress.

com/CCS50D.

About Endress+Hauser in the U.S.

Endress+Hauser is a global leader in 

measurement instrumentation, services 

and solutions for industrial process 

engineering. Endress+Hauser provides 

sensors, instruments, systems and services 

for level, flow, pressure and temperature 

measurement as well as analytics and 

data acquisition. We work closely with the 

chemical, petrochemical, food & beverage, oil 

& gas, water & wastewater, power & energy, 

life science, primaries & metal, renewable 

energies, pulp & paper and shipbuilding 

industries. Endress+Hauser supports its 

customers in optimizing their processes in 

terms of reliability, safety, economic efficiency 

and environmental impact. The Group employs 

13,000 personnel worldwide and generated 

more than 2.2 billion dollars in 2017.

The new Memosens CCS50D chlorine dioxide sensor supports safe and effective disinfection.

0 9 / 1 8  | 

13 blowervacuumbestpractices.com

COLUMNS

http://www.republic-mfg.com/bvbp.asp
http://www.blowervacuumbestpractices.com/
http://www.blowervacuumbestpractices.com/


c The Clearfield Municipal Authority (CMA) 

set out to accomplish a number of key goals 

when upgrading its regional wastewater 

treatment plant in Clearfield County, Pa., yet 

few took on more importance than a new 

aeration blower system capable of efficiently 

and cost-effectively delivering proper aeration 

across a wide spectrum of daily and seasonal 

operating conditions, in addition to meeting 

the plant’s long-term aeration needs.

To achieve its goals for aeration, CMA 

partnered with engineering firm Gwin, Dobson 

& Foreman, Inc. (www.gdfengineers.com) 

and blower manufacturer Aerzen USA (www.

aerzen.com/en-us.html) to design and install a 

system in that leverages three aeration blower 

technologies, including turbo blowers, hybrid 

blowers and positive displacement (PD) 

blowers. Each fulfills aeration and oxygen 

demands for separate and distinct applications, 

while helping CMA continue its strong record 

of compliance at the lowest possible cost.

Mandates and Ongoing  
Improvement Drive Upgrades

Originally built in 1958, the CMA wastewater 

treatment plant serves 14,000 residents, as 

well as businesses, in Clearfield Borough and 

surrounding portions of Lawrence Township, 

Clearfield County, Pa. From the start, the plant 

consistently met water quality and effluent 

parameters as specified in its National Pollutant 

Discharge Elimination System (NPDES) permit 

throughout. However, new mandates in 2010 

and the need for ongoing improvements drove 

the need for plant upgrades.

Mandates required the plant to comply with 

annual nutrient loading limits of total nitrogen 

(TN) and total phosphorous (TP) in addition 

to secondary treatment limits in accordance 

Three Blower Technologies Help 
Pennsylvania Wastewater Plant 

MEET WIDE RANGE OF 
OPERATING CONDITIONS

By Mike Grennier, Contributing Editor,  
Blower & Vacuum Best Practices Magazine

Turbo blowers are one of three aeration technologies used at the Clearfield Wastewater Treatment Plant. Shown with the units from left: Randy Rongeux,  
CMA Treatment Plant Operator; Leo J. Drass, Senior Project Engineer, Gwin Dobson & Foreman, Inc.; and Eric Bennett, Product Manager, Controls, Aerzen USA.

 “Realizing the wide range to cover, we decided to use turbo blowers  
with multiple frame sizes for the application to achieve a wider flow  

spectrum and better overlap between machines for optimization.”
— Eric Bennett, Product Manager, Controls, Aerzen USA

 | 0 9 / 1 8

14 blowervacuumbestpractices.com

AERATION BLOWER SYSTEMS

http://www.blowervacuumbestpractices.com/
http://www.blowervacuumbestpractices.com/


with the Chesapeake Bay Tributary Strategy. 

CMA also needed to more adequately handle 

and treat wet weather flow, which historically 

burdened the facility and its overall treatment 

capabilities. The new mandates and the need 

to update the aging infrastructure led to a $35 

million plant upgrade.

The plant initiated the upgrade project 

in 2014. The first phase of the project 

involved construction of a new treatment 

facility adjacent to the existing facility. Major 

components of the new facility included an 

influent wastewater pumping station, new 

pretreatment/headworks building, three BNR 

reactors, clarifiers, channel UV disinfection 

units, Return Activated Sludge (RAS) pump and 

chemical feed building, and upgrades to the 

instrumentation and controls systems.

In the second phase of the project, the plant’s 

digesters and control building were upgraded 

to a new sludge processing facility. In addition, 

anaerobic digesters were converted to aerobic 

digesters with the aid of the blowers. The 

first phase of the project was completed in 

fall 2016. The second phase went online in 

summer 2017.

Operating Conditions Call  
for Unique Blower Strategy

The updated plant is designed to handle an 

average daily flow of 4.5 million gallons per 

day (MGD), yet allow for a peak flow rate of 

25 MGD. Additionally, the plant must handle 

a maximum monthly flow of 16 MGD. A 

particularly rainy day might result in the need 

for the plant to handle 12 MGD. In addition 

to managing flows, the plant must achieve 

nutrient discharge concentrations of 6.0 mg/l 

(TN) and 0.80 mg/l (TP).

The need to address wide swings in operating 

conditions – and hold down costs – dictated 

a unique approach for maximum aeration 

efficiency given that aeration energy 

consumption at wastewater treatment plants 

typically consume as much as 60% of all 

electrical usage.

Working with CMA and Aerzen, Gwin 

Dobson & Foreman (GD&F) developed 

an aeration blower strategy that includes 

separate technologies precisely matched to 

three key areas, each of which with its own 

unique operating conditions and aeration 

requirements. These include:

pp Three BNR reactors.

pp Two digester tanks.

pp A sludge holding tank.

Turbo Blowers Ideal  
for Wide Flow Spectrum

At the plant, a pump station feeds sewage to a 

headworks building with fine screens and grit 

separators. Influent is then routed to a reactor 

feed distribution box with a gravity step feed 

system for wet weather flows. The distribution 

box feeds the reactors, each of which is 

engineered with six zones to achieve various 

levels of treatment as the wastewater passes 

through it.

Aeration blowers for the reactors are essential 

for satisfying the plant’s Biological Oxygen 

Demand (BOD), which allows for aerobic bio-

degradation of the pollutant components. When 

designing the aeration blower system for the 

reactors, GD&F needed to provide the correct 

amount of aeration needed, yet no more than 

necessary to avoid wasted energy.

To achieve the appropriate balance, GD&F 

specified a system for the reactors that 

includes two 75 HP turbo blowers, each of 

which is rated to provide 1500 CFM at 10 psig, 

and two 150 HP turbo blowers, each of which 

rated to provide 2,700 CFM at 10 psig. Each 

blower is equipped with Variable Frequency 

One of three NRT Reactors at the CMA Wastewater Treatment Plant.

0 9 / 1 8  | 

15 blowervacuumbestpractices.com

AERATION BLOWER SYSTEMS

http://www.blowervacuumbestpractices.com/
http://www.blowervacuumbestpractices.com/


Drive (VFD) controls and has a 2:1 turndown. The turbo blowers are 

located in a newly constructed building located next to the reactors.

Each turbo blower is designed with air-foil bearings, which rely on 

compressed air in the two radial bearings of the drive shaft and in 

the axial bearing for absorbing axial forces. The air-foil technology 

is based on the principle that in operation an air cushion forms 

automatically and thus without further energy input. The turbo 

blowers, as with other blowers, at the plant are also sound attenuated 

for quiet operation.

GD&F opted for turbo blowers rather than PD or Hybrid blowers for the 

reactors because units are typically more efficient and cost effective in 

applications with narrow swings in turndown, which is the case with the 

reactors at the CMA plant where the operating pressure requirements 

are consistent and highly predictable.

The use of four turbo blowers with different horsepower and CFM 

ratings also offers a much-needed level of flexibility, said Eric Bennett, 

Product Manager, Controls, Aerzen USA.

“Realizing the wide range to cover, we decided to use turbo blowers 

with multiple frame sizes for the application to achieve a wider flow 

spectrum and better overlap between machines for optimization,” 

Bennett said, adding that an alternative system that uses blowers with 

the same horsepower ratings for each blower would not be as effective 

for flexible.

“For example,” Bennett said, “the 75 HP unit might operate for the 

majority of the time but when there is higher demand, it might be 

best to run with the a 150 HP machine or run the 150 HP blower in 

conjunction with 75 HP unit depending on the load. It’s about truly 

optimizing the aeration to the process demand on any given day.”

MOV Control Method Saves Energy

The turbo blowers are controlled using a dedicated flow-based, 

Most Open Valve (MOV) method to ensure air distribution at the 

lowest possible operating pressure, which in turn, reduces energy 

consumption.

MOV control relies on an error-gain algorithm that automatically 

calculates the total airflow required for each of the zones within each 

reactor to maintain the proper Dissolved Oxygen (DO) set point. To 

do so, probes in each zone measures DO levels and relay the data to a 

control system located in the building that houses the turbo blowers. 

The control system automatically monitors the DO levels and opens or 

closes valve actuators located within each zone to achieve the proper 

amount of airflow based on the DO set point for a specific zone. Fine 

bubble membrane diffusers are also used to aid aeration process.

“The strategy allows everything to work together,” Bennett said. “The 

system opens a valve all the way for a zone that has the highest need for 

air and tapers the other valves that need less air to achieve the optimum 

flow. It’s following the system curve and operating at the pressure 

needed to efficiently achieve distribution rather than operating at a 

pressure that is higher than necessary.”

Given the need to conserve energy, the MOV control strategy is crucial 

for the plant, said Bennett. The MOV control strategy also follows best 

practices touted by the Environmental Protection Agency.*

Actuator valves are used to regulate the airflow for each of the six zones within each 
NRT reactor at the wastewater plant.

THREE BLOWER TECHNOLOGIES HELP PENNSYLVANIA WASTEWATER PLANT MEET  
WIDE RANGE OF OPERATING CONDITIONS

 | 0 9 / 1 8

16 blowervacuumbestpractices.com

AERATION BLOWER SYSTEMS

http://www.blowervacuumbestpractices.com/
http://www.blowervacuumbestpractices.com/


“A constant-pressure system typically operates at 0.5 to 1.5 psi above 

static head pressure, but any pressure above static head is wasted 